VANMAR PARTS CATALOG

Published 2011/3 (Mar.)

0CR10-G49200



. This parts catalog is a first edition for the 3JH3E- YEU- E diesel engine.
(E/# A00101~)

Parts catalog | Date of issue Remarks
First edition 000Y00R4920 Feb.,1999

), Standard finish color. . Metallic ecole silver. .~ ,_

N Parts No. 977620— 10070 1 ¢ (Paked in a can)
977620— 40070 4 ¢ (Pakedin a can)
TOR-90090003 Spray(1 piece)

. This parts catalog dose not contain the technical date needed for servicing.

4. The illustrations used in fhis parts catalog have been simplified for clarity.

. The essential points list.

engin

Vertical, water- cooled, four- cycle diesel engine
No.of cylinderxInternal diameterxStroke length 3x84mmx90mm
Continuous rated output (PS/rpm) 36.5/3680
Combustion system Direct injection
Starting system Electric starting 12V- 1.2kw
Power take- off position Flywheel side
Cooling system Fresh water(Filterd sea water) cooling
Lubricating system Fully sealed, forced- feed lubrication
Reduction reverser KM3A KM3P

. The contents of this parts catalog are subject to change without prior notice.

. Be sure to use only genuine Yanmar part for repairs. If other parts are used,
the life of the engine may be shortened.




Fig.No.

GROUP NAME

3JH3E-YEU-E

1.
. GEAR HOUSING

. FLYWHEEL HOUSING
. ENGINE BRACKET

. LUB.OIL SUMP

NN N RN RNNNDNNNDNIERERER R R B B p R op
© ® N 0 s W NP O © 0N O 00~ WN PP O

© ©® N O U A W N

CYLINDER BLOCK

LABEL

. CYLINDER HEAD

. BONNET & BREATHER

. SUCTION MANIFOLD

. CAMSHAFT & DRIVING GEAR

. CRANKSHAFT & FLYWHEEL

. PISTON & CONNECTING ROD
. LUB.OIL SYSTEM

. LUB.OIL PUMP

. BILGE PUMP(STD,OPTIONAL)
. BILGE PUMP(DX,OPTIONAL)

. C.S.W.PUMP

. C.F.W.PUMP

. C.CF.W.COOLER

. MIXING ELBOW

. C.S\W.PIPE

. C.F.W.PIPE

. C.S.W.STRAINER(OPTIONAL)

. FUEL INJECTION PUMP

. FUEL FEED PUMP

. GOVERNOR

. F.I.LPIPE & F.I.VALVE

. FUEL PIPE & FUEL STRAINER
. FUEL TANK(OPTIONAL)

CONTENTS

Fig.No.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.

GROUP NAME

ENGINE STOP DEVICE

CLUTCH

COUPLING(OPTIONAL)

STARTING MOTOR

GENERATOR

GENERATOR(80A, OPTIONAL)
WIRE HARNESS & SENSOR
WIRE HARNESS & SENSOR(2-POLE T
INSTRUMENT PANEL(B-TYPE,OPTION
INSTRUMENT PANEL(C-TYPE,OPTION
INSTRUMENT PANEL(B-TYPE,NEW,0OP
INSTRUMENT PANEL(C-TYPE,NEW,OP
TOOL

SPARE PART(OPTIONAL)

SPARE PART(2-POLE TYPE,OPTIONA
GASKET SET(OPTIONAL)

MODEL : 3JH3E-YEU-E
PC NO : 0CR10-G49200



0CR10-G49200 0CR10-G49200 1 CYLINDER BLOCK

Fig.1. CYLINDER BLOCK s v o
©)= (F)=
'TY
. SUSHSOY Y REF. LEV. PARTS NO. DESCRIPTION o ® (C()D D e o |
Fig. CYLINDER BLOCK 1 1 729270-01560  BLOCK ASSY, CYLINDER 1
4 3 124160-01910 PLUG PT1/4 3
5 3 171051-01921 PLUG 1
6 3  129150-02020 BOLT, METAL CAP 8
21 9 3  129795-02411 BUSH, CAMSHAFT 1
10 3 23871-010000 PLUG PT1/8,SCREW 1
11 3  27231-500000 PLUG 50 1
12 3  27241-120000 PLUG 12 2
13 3 27241-300000 PLUG 30 6
14 2 27225-100140 PLUG 10X14 1
15 2 129001-02800 MAIN BEARING 4
18 2 129150-02930 METAL, THRUST 2
21 1 129150-01200 STUD, CYL. HEAD 14
22 1 129002-01331 GASKET, CYL. HEAD 1
23 1 129001-02930 MAIN BEARING SET 4
26 1 129150-02940 METAL,THRUST 0S=0.25 2
Remarks
(1)UNDER-SIZE(U.S=0.25)PART.
(2)OVER-SIZE(O.S=0.25)PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 O0CR10-G49200 2 GEAR HOUSING

Fig.2. GEAR HOUSING (-aaaEVEL-E o-
(©= (F=
. REF. LEV. PARTSNO. DESCRIPTION QTY |
) -2 A (B © O € F
Fi g. GEAR HOUSING 1 1 129670-01500 GEAR CASE 1
2 1 129100-01520  FLANGE,GEAR HOUSING 1
3 1 121450-01560  STUD M 8X 22 3
4 1 124160-01751  CAP, LUB.OIL SUPPLY 1
5 2 24311-000320  O-RING 1A P-32.0 1
6 1 129150-01870 COVER 1
7 1 129150-01881  GASKET, (NON ASB.) 1
8 1 129795-01950  PIPE, KNOCK L=18 2
9 1 121850-51960  O-RING, F..LPUMP 1
10 1 22190-080002  SEAL WASHER 8S 4
11 1 22190-080002  SEAL WASHER 8S 1
12 1 24311-000160  O-RING 1A P-16.0 2
13 1 129795-01800  SEAL, OIL 1
14 1 26106-080122 BOLT M 8X 12 PLATED 4
9 15 1  26106-080162  BOLT M 8X 16 PLATED 3
21 16 1 26106-080162 BOLT M 8X 16 PLATED 1
3 17 1 26106-080452  BOLT M 8X 45 PLATED 6
18 1  26106-080552  BOLT M 8X 55 PLATED 3
19 1 26106-080852  BOLT M 8X 85 PLATED 4
20 1 26216-080182  STUD M 8X 18 PLATED 1
21 1 26366-080002 NUT M8 3
22 1 121023-01550 COVER, BLIND 1
23 1 24341-000240  O-RING 1A S-24.0 1
24 1  26106-060162 BOLT M 6X 16 PLATED 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 3, FLYWHEEL HOUSING
Fig.3. FLYWHEEL HOUSING (A)=3JH3E-YEU-E (D)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |

TS5ARA=NINOI VT A ® © O © @

H 1 1 129100-01580 PARALLEL PIN 8X16 2
F | g . FLYWHEEL HOU S I NG 2 1 129670-01600 FLYWHEEL HOUSING 1
3 1 26206-100252 BOLT M10X25 6

4 1 26206-100302 BOLT M10X30 4

5 1 129100-01580 PARALLEL PIN 8X16 2

6 1 129100-01640 CASE ASSY, OIL SEAL 1

8 2 129795-01780 SEAL, OIL 1

9 1 129486-01670 BOLT M8X30,COLLAR HD 6

10 1 26106-080352 BOLT M 8X 35 PLATED 3

REFER TO Fig.1

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 4, ENGINE BRACKET

Fig.4. ENGINE BRACKET (ramEvELe o
€)= (F)=
: N, = : REF. LEV. PARTSNO. DESCRIPTION QTY I
Fi NUYTAYTI=N AW B © © E ©
1g. ENGINE BRACKET 1 1 129270-08100 MOUNTING FOOT,A 1
2 1 129670-08110 MOUNTING FOOT,B 1
3 1 129670-08120 MOUNTING FOOT,C 1
4 1 129670-08130 MOUNTING FOOT,D 1
5 1 26106-100202 BOLT M10X 20 PLATED 2
6 1 26106-100302 BOLT M10X 30 PLATED 2
7 1 26106-100302 BOLT M10X 30 PLATED 4
8 1 26116-120302 BOLT M12X 30 PLATED 4
9 1  129670-08340 MOUNTING, FLEX.150 2
10 1 128377-08350 MOUNTING, FLEX.100 2
11 1 129670-08100 MOUNTING FOOT 1
12 1  129670-08350 MOUNTING, FLEX.200 2
REFER TO Fig.3
Remarks . Yes " No . Yes . No . Xatl N X '
(1)OPTIONAL N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 5 | UB.OIL SUMP

Fig.5. LUB.OIL SUMP (=333t YEUE ©-
(©= (F=
_ + 'f I /\. Y REF. LEV. PARTSNO. DESCRIPTION QTY |
. A (B (©) () () (F)

Fig. LUB.OIL SUMP 1 1 129270-01720  OIL PAN ASSY 1
2 1 129100-01730  SPACER, OIL SUMP 1
3 1  26106-080162  BOLT M 8X 16 PLATED 4
4 1 26106-080252 BOLT M 8X 25 PLATED 2
5 1  26106-080452 BOLT M 8X 45 PLATED 20
REFER TO Fig.1 6 1 129670-34800  DIPSTICK,LUB.OIL 1
7 1 129301-34830 SPACER 1
8 1 129270-34880  GUIDE,DIPSTICK 1
11 1 22190-140002  SEAL WASHER 14S 2
12 1 22217-080000  SPRING WASHER 8 1
13 1 22217-100000  SPRING WASHER 10 1
14 1 23851-080000 JOIT BOLT 8 1
15 1 26106-080162 BOLT M 8X 16 PLATED 1
16 1 26106-100252  BOLT M10X 25 PLATED 1
17 1 26366-080002 NUT M8 1

13
16

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200

Fig.6. LABEL

ShiR
Fi g.B LABEL

CAUTION:Overcranking
engine with water Fitt
nuffler can cause damage

=5
(A £ DANGER)
SRR+ 77 &M

% BUTTEL, ONBIRE
HUPHEET BBAAD.

WNever temove the cap while the enging
15 STHII Bol.#Hot waler may spurt out

and burn you. 126298-07260

«fotaling parls.
o Gan cause infury.
128258-07350,

FLY22oun3nTEnes
0T, ZENCBHRI 960
DTHSRRKEANT RS,
Betare 1ilhioy 3tth coellng mater,
clase the diain cock. The draln
cock {8 open datiny shipaent.

@ YWNUIR DESEL ENGNE COLD,

Flumsi] gires he

i

7 m onuu-l’vm:?uwnnt

T

£ 1k DANGER
o 7887 peace TS,
— B ] T, 7 e AR
v en o .......v Wt e

Ing.
TS

s

\attieerare

engine with water 11¢1
nuitier can cause damage

Is stil} hot.@Het
burn you.
cm uen you

A r# DANGER

OEABCIF vy TEMIY
CAUTION:Dvercranking BLETEL, OREANRE
LB EETERABY,
OHever remove the cap while the engine

ater may spurt oul
128296-07260

Read
caretully
Keep' the 1o} laving 1n

PEcIIm‘MAllY‘ENIAHEE

v L i

1
10

I

0CR10-G49200 5 | ABEL

UTION

Ihe aperation menial
i

o1 Your ovn safely.

pEre and covine Betare stan
Trem 10 gm0 DuTa)s shat (i

{ae amles courtant hla
lum i,

alley o)1 orvamat step

0h NEL 1ubs 011 and coellng water
cleteh s 1 pewtea).
oh.

0 el blece szbanst
1drations and watar, lube

o
st

it lesizitons a1 1n he aert o st ot oo
Bandling precaniions, ™

A yirniia

BB
o flotating parts,
 Can cause Injury.
120288-atisol

I
////////”//”///”/J///{///
[ exame ety a
{ ceRTIFICATION no.8

Remarks
(1)OPTIONAL

(A)=3JH3E-YEU-E (D)=

(B)= (E)=

(©)= (F)=

QTY [
REF. LEV. PARTSNO. W E® oo © ®
1 1 128171-07150  LABEL 1
2 1 128296-07260  LABEL,DANGER 1
3 1 128296-07350  LABEL 1
4 1 123682-07851  LABEL, CW. TANK 1
5 1 177088-02430  LABEL 1
6 1 128296-07190  LABEL,LOOSE PARTS 1
7 2 128296-07400  LABEL,DANGER 2
8 2 128296-07420  LABEL,DANGER 1
9 2 128296-07450  LABEL,DANGER 1
10 2 128296-07460  LABEL,DANGER 1
11 1 128377-07150  CAUTION LABEL 1
12 1 128377-07260  LABEL,DANGER 1
13 1 128377-07350  LABEL,WARNING 1
14 1 196630-12980  LABEL 1
15 1 129270-07560  LABEL, BSO2 1
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 7 CYLINDER HEAD

Fig.7. CYLINDER HEAD (=saHoEvEUE o
©= (F)=
N R REF. LEV. PARTS NO. DESCRIPTION QTY |
) gAY R (A B (© ©® € @
Fig. CYLINDER HEAD 1 1 729270-11710 HEAD ASSY, CYLINDER 1
5 3  120130-11860  GUIDE, VALVE 3
REFER TO Fig.19 7 3 129150-11810  GUIDE, VALVE 3
9 3 23871-020000 PLUG PT1/4,SCREW 2
10 3 23871-030000 PLUG PT3/8,SCREW 3
11 3 129470-11090  SEAT, VALVE (EXH 3
12 3 27241-220000 PLUG 22 3
13 3 27241-400000  PLUG 40 2
14 3 129270-11080  INSERT,INTAKE 3
15 2 22351-060012  SPRING PIN 6X12 2
16 2 129270-11100  VALVE INTAKE 3
17 2 129795-11120  SPRING, VALVE 6
18 2 129100-11110  VALVE, EXHAUST 3
19 2 129795-11180  RETAINER, SPRING 6
20 2 27310-080001 COTTER 8 6
21 2 121400-11340  SEAL, VALVE STEM 3
22 2 124460-11340  SEAL, VALVE STEM 3
23 2 129150-11370  CAP, VALVE 6
24 1 129270-11900 RETAINER, VALVE 3
25 1 120270-54410  WASHER 3
26 1 129270-11240  SHAFT ASSY 1
27 2 129270-11260  SUPPORT (A) 2
28 2 129270-11270  SUPPORT (B) 2
29 2 129150-11280  SPRING 3
42 37 42 30 2 129150-11290  SHAFT, ROCKER ARM 1
33 2 729402-11650 ARM ASSY, ROCKER 6
34 3 129150-11230  SCREW, VALVE 6
36 3 129150-11750  NUT M8XP1.0 6
37 2 129270-11290 BOLT 8X18 3
38 1  119625-11870 PROTECTOR, NOZZLE 3
39 1 119625-11880  SEAT, NOZZLE 3
40 1 26450-080352 BOLT M 8X 35 3
41 1 26106-080252 BOLT M 8X 25 PLATED 2
42 1 26106-080502 BOLT M 8X 50 PLATED 6
43 1 129171-07901  LIFTER, ENGINE 2
44 1  26106-080162 BOLT M 8X 16 PLATED 4
45 1 129470-07230  LIFTER, ENGINE 1
46 1 26106-080162 BOLT M 8X 16 PLATED 2
Remarks . Yes " No . Yes . No . Xatl . X '
(1)REPAIR PART. N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 8 BONNET & BREATHER
Fig.8. BONNET & BREATHER (A)=3JH3E-YEU-E ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO DESCRIPTION QTY |

RYRYN&TY - ' A B © © © @
Fig.8

BONNET & BREATHER 1 1 129270-11350 BONNET ASSY 1
4 2 129150-03070 BAFFLE, BREATHER 1
5 2 129150-03080 PLATE, SHELTER 1
7 2 129270-11310 GASKET,COVER 1
8 2 129150-03020 COVER, BREATHER 1
9 2 24341-000500 O-RING 1A S-50.0 1
10 2 26106-080162 BOLT M 8X 16 PLATED 2
11 1 124160-11360 KNOB 3
12 1 24311-000120 O-RING 1AP 12.0 3
13 1 129190-03090 PIPE, BREATHER 1
14 1 129301-03660 CLAMP 16 1
15 1 129410-03990 CLAMP 22 1
16 1 121750-59890 CLAMP 140 1
17 1 124160-01751 COVER, FILLER 1

1 1

24311-000320 O-RING 1A P-32.0

f

REFER TO Fig.9

REFER TO Fig.7

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 O0CR10-G49200 9. SUCTION MANIFOLD

Fig.9. SUCTION MANIFOLD (amaE vevE o
(©)= (F)=
_— . REF. LEV. PARTSNO. DESCRIPTION w ® (C()?‘T\((D) ©® © |

. D&ﬂ?—m_) LR 1 1 129170-12100  MANIFOLD 1
Fi g. SUCTION MANIFOLD 2 1 129150-12111  GASKET, (NON-ASB.) 1
3 1 26106-080252  BOLT M 8X 25 PLATED 3
4 1 26106-080352  BOLT M 8X 35 PLATED 1
5 1 129270-12200  JOINT 1
6 1 129270-12300  SILENCER, AIR INTAKE 1
7 1 23000-070000  CLAMP 70 1
8 1 129100-77500  HEATER, AIR 1
9 1 129100-77510  GASKET, AIR HEATER 1
10 1 129470-77590  GASKET, (NON-ASB.) 1
REFER TO Fig.7 11 1 26106-080402  BOLT M 8X 40 PLATED 4
12 1 129400-77501  AIR HEATER 1

(RligSrI!(ISONAL 2-POLE TYPE N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 O0CR10-G49200 10, CAMSHAFT & DRIVING GEAR
Fig.10. CAMSHAFT & DRIVING GEAR (AZ3IHSE-YEU-E o=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |

ALY v I N EEBIFY - : ® ® © O € @
Fig.1 CAMSHAFT & DRIVING GEAR A

129270-14000 CAMSHAFT ASSY

129150-02450 METAL,THRUST
129150-14101 GEAR, CAMSHAFT
22512-070140 KEY 7X 14

REFER TO Fig. 1

26106-080142 BOLT M 8X 14 PLATED
129100-25061 SHAFT, IDLE GEAR
129150-25101 GEAR W/BUSH

REFER TO Fig.2

129150-25920 BUSH, IDLE GEAR
26106-080452 BOLT M 8X 45 PLATED

2P
TRhBooNorwNR
[ N P = W [ I I U FEEN
NR(RRNRRRRPROO®

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 OCR10-G49200 11, CRANKSHAFT & FLYWHEEL

Fig.11. CRANKSHAFT & FLYWHEEL (G raEYEE o
€)= (F)=
_ REF. LEV. PARTSNO. DESCRIPTION QTY I
11 2332522082208 1-1 W ® G060
H 1 1 129001-21000 CRANKSHAFT ASSY 1
Fl g. CRANKSHAFT & FLYWHEEL 2 2 129100-01580 PARALLEL PIN 8X16 1
4 2 129150-21200 GEAR, CRANKSHAFT 1
5 2 22512-070140 KEY 7X 14 1
7 1 121111-21501 BOLT, FLYWHEEL 6
8 1 129270-21591 FLYWHEEL ASSY 1
10 2 119865-21600 GEAR, RING 1
11 1 129171-21650 V-PULLEY 1
12 1  129795-21661 WASHER 1
13 1 121850-21680 BOLT, V-PULLEY 1
14 1 22512-070160 KEY 7X 16 1
15 1 129170-21650 PULLY 1
(R]ngEI!(ISONAL,PTO N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 OCR10-G49200 12  P|STON & CONNECTING ROD

Fig.12. PISTON & CONNECTING ROD EQ;““E‘YEU'E gj
©)= (F)=
TY
1 2 BNV RAXIF 4V R REF. LEV. PARTSNO. DESCRIPTION o ® (C()? D ® © [
Fig. PISTON & CONNECTING ROD 1 1 129270-22000  PISTON W/RINGS 3
e . 3 2 129002-22510  RING SET, PISTON 3
F—N—7 1 XBE 7 1 129202-22300  PIN,PISTON 3
OVERSIZE PART. 8 1 22252.000260 CIRCLIP 26 6
9 1 72940223100 ROD ASSY, CONNECTING 3
12 2 129100-23910  BUSH, PISTON PIN 3
13 2 121550-23200  BOLT, CONNECTING ROD 6
14 2 129150-23600  BEARING, CRANKPIN 3
16 1 129270-22090  PISTON 0.5=0.25 CMP 3
18 2 129002-22950  RING SET 0.5=0.25 3 2

22 1 129150-23610  METAL.PIN US=0.25 3

B
REPAIR PART

Remarks
(1)REPAIR PART
(2)OVER SIZE(0.S=0.25)PART.

(3)UNDER SIZE(U.S=0.25)PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CR10-G49200 OCR10-G49200 13 |LUB.OIL SYSTEM

Fig.13. LUB.OIL SYSTEM (=saHoEvEUE o
(©= (F=
B o — REF. LEV. PARTS NO. DESCRIPTION QTY |
) 1 3 BARlY AT A A ® © ©® E @
Fig. LUB. OIL SYSTEM 1 1 129670-32000 PUMP LUB.OIL ASSY 1
14 1 129150-32020  GASKET, L.O. PUMP 1
15 1 26450-060252  BOLT M 6X 25 1
REFER TO Fig.1 16 1 129150-35041  GASKET, (NON-ASB.) 1
17 1 129150-35091  PIPE ASSY, OIL INLET 1
REFER TO Fig.2 21 1 26106-080352 BOLT M 8X 35 PLATED 2
22 1 129270-33000  OIL COOLER ASSY 1
23 2 129270-33050  DRAIN COCK CMP 1
24 2 129120-33040  SPRING PIN 2
25 1 24311-000160  O-RING 1A P-16.0 1
26 1  26106-080252  BOLT M 8X 25 PLATED 3
27 1 129120-35001  BRACKET ASSY COOLER 1
29 2 23414-100000 GASKET 10, ROUND 1
30 2 23881-100002  PLUG 10 1
31 1 129120-35110  GASKET 80 1
32 1 129120-35121  GASKET, (NON-ASB.) 1
33 1 119305-35150  FILTER, LUB. OIL 1
34 1 129407-35300  STUD, LUB.OIL FILTER 1
35 1 129150-35350  NUT 1
36 1 124413-39100 PUMP, OIL SUMP 1
37 1 43720-001220  PIPE 1
*Toav
OPTIONAL
Remarks . Yes " No . Yes . No . Xatl . X '
(1)OPTIONAL N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 14. LUB.OIL PUMP

Fig.14. LUB.OIL PUMP (=saHoEvEUE o
(©)= (F)=
L e REF. LEV. PARTSNO. DESCRIPTION QTY I
- BRmN1T @ ® © © 6 @
Fi _ 1 1 124160-39140  BOLT 10, PIPE JOINT 1
1g. LUB.O IL PIPE 2 1 12445039240  RETAINER, PIPE 1
3 1 129150-39450  PIPE ASSY, LUB. OIL 1
7 1 12455059820  BOLT 8, PIPE JOINT 1
8 1 22190-080002  SEAL WASHER 8S 2
P . 9 1 23414-100000  GASKET 10, ROUND 2
REFER TO Fig. 1 5 ‘
14-‘
REFER TO Fig.13
REFER TO Fig.24
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 OCR10-G49200 15 BILGE PUMP(STD,OPTIONAL)

Fig.15. BILGE PUMP(STD,OPTIONAL) Q?WHWE E&
©= F)-=
) 1 ELIRYT (STD, #T73) REFR LRV PARTSNO. PESERIPTION () (8) (c?%) ® ©®
Fig. BILGE PUMP (STD, OPTIONAL) 977780-01210  PUMP(12V).BILGE

977780-01230 MOTOR ASSY(BILG PUMP

E-SASSY 977780-01250 CONTROLLER

X8636008003 FUSE
X179100021X STRAINER
X179100100X PIPE ASSY

MOTOR ASSY

fy N Y
1ty X1y,
i, a1y

X0044021509 HOSE A
X199903800X SCREW KIT
977780-03000 INPELLER

© oo N[O AwN R
NN NN WNN -
PR RRRPRRR PR

5 [\9 50—
BATTERY

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 16, BILGE PUMP(DX,OPTIONAL)

Fig.16. BILGE PUMP(DX,OPTIONAL) E‘B\gz“%E"YEU'E gj
©)= ®)=
e 'TY
. 1 ELIEYT (DX, ATvay) REF. LEV. PARTS NO. DESCRIPTION o (C()? e © |
Fig. BILGE PUMP (DX, OPTIONAL) 977780-01200  PUMP(12V).BILGE
977780-01230  MOTOR ASSY(BILG PUMP
E—5ASSY 977780-01240  CONTROLLER
MOTOR ASSY

X8636008003 FUSE
X179100011X STRAINER
X179100100X PIPE ASSY

C
/ b.’“"“
%

b
a4

X0044021509 HOSE A
X199903800X SCREW KIT
977780-03000 INPELLER

© oo N[O AwN R
NN NN WNN -
PR RRRPRRR PR

N
CONTROLLER

> NyTU—
BATTERY

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200

Fig.17. C.S.W.PUMP

OCR10-648200 17, C.S.W.PUMP

(A)=3JH3E-YEU-E
(B)=
©)=

)=
©®=
=

N . N REF. LEV. PARTSNO. DESCRIPTION QTY |
1 7 BAHKRYT (BK) A B © ©® E @
Fig. C.S.W.PUMP 1 1 129670-42500 PUMP,SEA WATER 1
1-1 1 129670-42501 PUMP ASSY, C. WATER 1 R
(A=E/#A00583)
1-2 1  129670-42510 PUMP ASSY, C. WATER 1 N
(A=*2000.02)
3 2 129670-42530  IMPELLER 1
4 2 X0146531 SHAFT 1
5 2 129670-42540  PLATE 1
6 2 129670-42520 COVER 1
7 2 129670-42550  WASHAER 1 w
(A=FROM 1ST)
8 2 X0504550 BOLT
81 2 11017542620 BOLT 4 R
(A=FROM 1ST)
9 2 X0506590 O-RING 1
10 2 X0508129 BEARING 2
11 2 129670-42560 MECHANICAL SHEEL 1 w
(A=FROM 1ST)
12 2 X0519503 V-RING 1
13 2 X0505526 LOCKNUT 1
14 2 X0529105 LIP SEAL 1
15 2 X0529530 LIP SEAL 1
16 2 X053421 CIRCLIP 1
17 2 129670-42580  KEY 1
18 2 X01357681 CONNECTION 1
19 2 X0534130 CIRCLIP 1
20 2 129670-42570  CIRCLIP 1 W
(A=FROM 1ST)
21 1 129670-42700 GEAR 1
22 1 129150-01881  GASKET, (NON ASB.) 1
23 1 26106-080162 BOLT M 8X 16 PLATED 3
24 1 26366-080002 NUTM 8 1
REFER TO Fig.2 25 1 124240-01871 COVER, HO-P 1
26 1  26106-080162 BOLT M 8X 16 PLATED 3
27 1 26366-080002 NUTM8 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 18 C.F.W.PUMP

Fig.18. C.F.W.PUMP (BsaHE YEUE
©=

REF. LEV. PARTS NO. DESCRIPTION

G

)=

©®=

=

QTY I
B © ©® B &

F|g1 : EDKT/j (EX)

P UMP 1 1 129470-42001 PUMP ASSY, C.F.WATER 1
2 2 129150-42320 O-RING 1
3 2 129470-42050 GASKET 1
4 2 129470-42310 GASKET 1
5 2 124085-11690 PLUG NPT 3/8 3
6 1 22217-080000 SPRING WASHER 8 1
7 1 171087-42280 V-BELT 1
8 1 129270-49410 JOINT,CFW-P 1
9 1 23871-030000 PLUG PT3/8,SCREW 1
10 1 26106-060102 BOLT M 6X 10 PLATED 4
11 1 26106-080552 BOLT M 8X 55 PLATED 2
12 1 26106-080552 BOLT M 8X 55 PLATED 1
13 1 26106-080552 BOLT M 8X 55 PLATED 1
14 1  129470-49540 COVER, THERMOSTAT 1
15 1  129795-49551 GASKET, (NON-ASB.) 1
16 1  129470-49801 THERMOSTAT 1
akEL 17 1  129470-49810 GASKET, (NON-ASB.) 1
S?ETURN OF 18 1 26106-080252 BOLT M 8X 25 PLATED 1
HOT WATER 19 1 26106-080352 BOLT M 8X 35 PLATED 1
20 1  129150-42020 GASKET, C.W. PUMP 1
21 1  129550-42350 V-PULLEY(D=120) 1
22 1 129156-44760 WASHER 1
REFER TO Fig.34
REFER TO Fig.7 ~
afm’é’g;UBi&K g@\% C\é REFER TO Fig.34
Y
N:Old+ <esg New, Q:Old+— = New, R:Old ::z New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 19, C.F.W.COOLER

Fig.19. C.F.W.COOLER (-aaaEVEL-E o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
1 9 BKI—35 (A (B (© © (B @
Fig. C.F.W.COOLER 1 1 129150-13110  GASKET, EXH.MANIFOLD 1
2 1 128170-13600  STUD 4
3 1 129270-44900  HEAT EXCHANGER ASSY 1
4 2 129270-44000 BODY CMP,HEAT EXCHAN 1
6 3 27241-280000 PLUG 28 6
7 2 129270-44400 CORE ASSY,CFW COOLER 1
7A 3 129270-44490  SEALING 1 w
(A=FROM 1ST)
8 2 129670-44410 COVER A,CFW COOLER

129670-44420 COVER B,CFW COOLER
129670-44600 FILLER CMP
120445-44640 GASKET

SHUNo. 3i&. EHHUNo. 4 10
DO24BHBET. 11

1

2 1

2 1

= 2 1
3inc.4 ~ 24 12 2 120130-49350 COCK 1/4 2
16 2 124160-49480  JOINT, PIPE 1
17 2 129270-49480 ELBOW PT 3/4 1
18 2 23061-120300 PIPE 12X 300 2
19 2 23080-013000 CLAMP 13,HOSE 2
20 2 23414-170000 GASKET 17, ROUND 1
21 2 23894-030002 PLUG PF3/8 1
22 2 24321-000800 O-RING 1A G-80.0 2
23 2 26106-080162 BOLT M 8X 16 PLATED 4
24 2 26106-080252 BOLT M 8X 25 PLATED 4
25 1 26106-081002 BOLT M 8X100 PLATED 4
26 1 26216-081002 STUD M 8X100 PLATED 2
27 1 26366-080002 NUT M 8 2
28 1 128397-44500  TANK ASSY, RESERVE 1
29 1 128397-44510 BRACKET, SUB-TANK 1
30 1 124790-44560 PIPE, C. WATER 1
31 1 129670-44570 LABEL 1
1 2

23010-013000 CLAMP 13

RHUNo. 4{&. BHUNo. (4)
Do6EEHET,
4inc. (4) ~ 6

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200

Fig.20. MIXING ELBOW

0CR10-G49200 20. MIXING ELBOW

(A)=3JH3E-YEU-E
(B)=
©)=

)=
©®=
=

—— , REF. LEV. PARTS NO. DESCRIPTION QTY I R
2 0 XYV TTR (A) B) (C) D) (E) F)

Fig. MIXING ELBOW 1 1  129670-13560  MIXING ELBOW 1
2 1 129472-18090  GASKET 1
REFER TO Fig.21 3 1 26703-080002 NUT M8 4

4 1 129170-13000  BEND, EXH. 1 1

6 2 129170-13020  INSULATOR 1 1

7 1 129198-13500  ELBOW, MIXING 1 1

9 2 27233250000 PLUG 25 1 1

10 1 104214-13580  JOINT 1 1
11 1 129190-49130  PIPE 1
12 1 12332549421  JOINT, PIPE 1

13 1 23000-035000 CLAMP 35 2 1

14 1 26703-080002 NUT M8 4 1
15 1 129470-13541 ELBOW, WATER MIXING 1
16 1 129470-49050  PIPE, COOLING WATER 1
17 1 12332549421  JOINT, PIPE 1

18 1 129472-13560 PLUG PT3/4 1 1

19 1 26703-080002 NUTM 8 3 1

REFER TO Fig.19

REFER TO

. 2 Rerer ToO
ATvayv Fig.19 ATv3y
OPT[ONAL OPTIONAL
Remarks Yes No Yes No
(1)OPTIONAL N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 21 C.S.W.PIPE

Fig.21. C.S.W.PIPE (ramEvELe o
€)= (F)=
N | . REF. LEV. PARTSNO. DESCRIPTION QTY I
2 1 ARANAT (BK) A (B © © (€ @
Fi g. C.S. W PIPE 1 1 128695-44090 COCK PT1/8 1
2 1 129170-49010 PIPE, C. SEA WATER 1
9 3 1 129670-49010 PIPE A,COOLING WATER 1
4 1 129475-49020 PIPE 1
10 5 1 124460-77680 RETAINER 1
6 1  23000-035000 CLAMP 35 4
7 1 23061-070300 PIPE 7X 300 1
8 1 26106-080162 BOLT M 8X 16 PLATED 1
9 1  129475-49040 PIPE 1
10 1 23000-035000 CLAMP 35 2
11 1 129474-49010 PIPE 1 1
12 1  129170-49060 PIPE, COOLING WATER 1 1
13 1  129490-49070 JOINT 1 1
14 1 23000-035000 CLAMP 35 4 1
15 1  129490-49070 JOINT 1 1
REFER TO Fig.19
16 1 129171-49900 JOINT, RUBBER 1 1
17 1  23000-035000 CLAMP 35 2 1
18 1 43530-500570 JOINT 1 1
19 1 43662-025030 COCK ASSY, SEA WATER 1 1
ATvay ATvay
OPTIONAL OPTIONAL
REFER TO Fig.17
Remarks Yes No Yes No
(1)OPTIONAL N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 22 C.F.\W.PIPE

Fig.22. C.F.W.PIPE %;33“““'5 EE);

REF. LEV. PARTSNO DESCRIPTION QTY |

PIP 128695-44090  COCK PT1/8
129171-49200  JOINT
129470-49220  RETAINER

Fag.ZE’?%NWé’M’ ' W ® © 0 6 @

REFER TO Fig.19

129470-49240 JOINT 28
129470-49250 PIPE, C. FRESH WATER
129470-49260 JOINT

23000-041000 CLAMP 41
129150-03100 RETAINER
104207-44480  JOINT

129012-49030 HOSE, WATER
129403-49050 PIPE,COOLER-C.W.PUMP
23000-022000 CLAMP 22

B oR e
SEBlow~NooswNe
PR PRrRPRrRRPRPERPRER
AR R(PRORRPRRERRLER

Y REFER TO
Fig.18

REFER TO Fig. 1

ﬁf§$
R
.18

|~ <
REFER TO
Fig

REFER TO Fig.2

REFER TO Fig.?2

REFER 7O Fig. 13

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 23 C.S.W.STRAINER(OPTIONAL)

Fig.23. C.S.W.STRAINER(OPTIONAL) EQ?JH@}E—YEU-E gz
(©= (F=
REF. LEV. PARTSNO DESCRIPTION QTY |

23 ARKTANS (BK, AT7¥3Y) ' ® ® © © 6 @
Fig. C.S.W.STRAINER (OPTIONAL)

1 1 129795-48800  STRAINER 1
2 2 XTST25S001  BODY 1

3 2  XTST255002  BOLT M 8X125 1

4 2 XTST25S003 PIPE, OUTER 1

@ 5 2 XTST25S004  PLUG M8 1

6 2 XTST25S005  PACKING 1

7 2 26664-080002 CAPNUTM8 1

8 2 XTST25S8007  COVER 1

-3 9 2 XTST25S008  PACKING 2
10 2 XTST25S009  FILTER 1

11 2 24311-000060 O-RING 1A P-6.0 1

12 1 23072-101000 HOSE (25/33X1000) 1

13 1 23000-041000 CLAMP 41 2

14 1 26116-080302  BOLT 8X30 2

15 1 26703-080002 NUTM8 2

N:Old i‘_S>Ne.w Q: Old‘—_> New, R: Oldé» New, S:Old <—_vNew W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 24 FUEL INJECTION PUMP

Fig.24. FUEL INJECTION PUMP (y-aamaE-veLE o
€)= (F)=
'Y
‘ 2 4 mﬁlﬁﬂﬂf\jj’ ) REF. LEV. PARTS NO. DESCRIPTION @ ® (C()? © © © |
Fig. FUEL INJECTION PUMP 1 1 72927051300  F..LPUMP ASSY 1
4 3 129155-51020 STUD, FEED PUMP 2
5 3 129171-51040 CAMSHAFT 1
6 3 122710-51050 BEARING, ROLLER 2
7 3 129470-51060 RETAINER 1
8 3 129470-51080 SEAL, OIL 1
9 3 122710-51090 KEY 1
10 3 129470-51101 PLUNGER W/BARREL 3
13 3 129155-51140 PIN, BARREL LOCKING 3
14 3 174307-51170 RETAINER A 3
15 3  129155-51180 SPRING SHOE, PLUNGER 3
16 3 124950-51190 SPRING, PLUNGER 3
17 3 129155-51200 TAPPET ASSY 3
20 4 711100-51540 ROLLER ASSY 3
24 3  129155-51270 LOCKING, TAPPET 3
25 3 129155-51280 O-RING S6 4
26 3 129670-51300  VALVE ASSY 3
29 3 129573-51330 SPRING, DELY. VALVE 3
30 3 129573-51340 GUARD, DELY. VALVE 3
31 3 124550-51350 GASKET, DELIVERY 3
32 3 124550-51370 O-RING, DELIVERY 3
33 3 129573-51370 STOPPER, VALVE 3
34 3  129155-51380 LOCKING (A) 2
35 3 129155-51390 LOCKING (B) 2
36 3 129155-51400 DEFLECTOR 1
37 3 129155-51410 CHECK BOLT,DEFLECTOR 1
38 3 129155-51420 PLUG (M16) 1
39 3 129155-51450 SHIM SET, ADJUSTING 1
44 3 129155-51500 RACK, CONTROL 1
45 3  129155-51521 BUSH, RACK 1
46 3  129155-51530 SPACER, AUX. SPRING 1
47 3 129155-51540 CIRCLIP 1
48 3 129155-51550 PINION, CONTROL 3
49 3 122117-51560 SCREW, PINION 3
50 3 174307-51560 PINION 3
51 3 12915551570  PLUG (M12) 1
52 3 129155-51580 O-RING 1
53 3 129155-51591 SPRING, RACK 1
54 3 129155-51600 SHIM PACK 3
55 3 129155-51700 COVER, LOWER 1
56 3 129155-51710 GASKET, LOWER COVER 1
57 3  129155-51750 COVER, SIDE 1
58 3 129155-51760 GASKET, SIDE COVER 1
59 3 129155-51790 LOCKING, RACK 1
60 3 129156-51910 LABEL, CAUTION 1
61 3 22190-160002 SEAL WASHER 16S 1
62 3 22217-050000 SPRING WASHER 5 2
Remarks 63 3 22217-060000 SPRING WASHER 6 2
(1)GOVERNOR ASSY(FIG.26) AND FUEL SO ool o :
FEED PUMP ASSY(FIG.25) IS .
INCORPORATED IN THIS FUEL 66 3  26022-050102 SCREW M 5X 10 8
INJECTION PUMP ASSY(REF.NO.1) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 24 FUEL INJECTION PUMP

Fig.24. FUEL INJECTION PUMP (amaE vevE o
©)= F)=
TY
' 2 4 SRS REF. LEV. PARTS NO. DESCRIPTION w @ (C()? o © @ I
Fig. FUEL INJECTION PUMP 67 3 26022-060162 SCREW M 6X 16 4
68 3 26116-050302 BOLT M 5X 30 PLATED 2
69 3 26716-060002  NUT 6 2
70 2 129158-52000 FUEL PUMP ASSY 1
73 1 129573-25900 GEAR 1
74 1 22217-120000 SPRING WASHER 1
75 1 26716-120002  NUT 12 1

Remarks

(1)GOVERNOR ASSY(FIG.26) AND FUEL
FEED PUMP ASSY(FIG.25) IS
INCORPORATED IN THIS FUEL

INJECTION PUMP ASSY(REF.NO.1) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CR10-G49200

0CR10-649200 25 FUEL FEED PUMP
Fig.25. FUEL FEED PUMP (-aoHaEvEUE o=
©= (F=

» TN REF. LEV. PARTSNO. DESCRIPTION QTY
. mﬂj 4 -— |\ }T\/ 7 1 1 129158-52000  FUEL PUMP ASSY (?) @-6-0-E-0
F | g . F U E |_ F E E D P U M P 2 12915552050  GASKET 1

3 2 129158-52100 FEED PUMP ASSY 1

N

REFER TO Fig. 24

REFER TO Fig.24

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old :‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 26 GOVERNOR

Fig.26. GOVERNOR (sane-veLE o
©= (F)=
' REF. LEV. PARTSNO. DESCRIPTION QTY I
_ 2 AT A B © O ©E O
Fig. GOVERNOR 2 2 12915551280  O-RING S6 1
3 2 129155-61013  CASE 1
13 4 2 129155-61050  GASKET, GOV. CASE 1
5 2 129155-61060 COVER, GOVERNOR CASE 1
6 2 129155-61070  GASKET, CASE COVER 1
0 7 2 129155-61120  LINK L=30(MARK 0 1
8 2 129155-61130  LINK L=31(MARK 1 1 1
9 2 129155-61140  LINK L=30.5(MARK 05) 1
10 2 129155-61201  WEIGHT ASSY, GOV. 1
7271 556955 26 14 2 129155-61341  SLEEVE 1
15 2 129100-61400  SHAFT ASSY, CONTROL 1
18 2 129155-61430  SPACER, SHAFT 1
22 2 129499-61440  THROTTLE LEVER 1
23 2 129155-61450  BOLT, REVOL. LIMIT 1
24 2 129155-61450  BOLT, REVOL. LIMIT 1
25 2 129155-61460  BOLT, IDLE LIMIT 1
26 2 129155-61470  BOLT, FUEL CONTROL 1
27 2 129155-61480  SPACER ASSY 2
31 2 119660-61491  SHAFT,GOVERNOR LEVER 1
32 2 129570-61500  LEVER 1
33 3 129190-61590  PIN 1
34 3 174307-51700  SHIM SET 2
40 3 26106-060102  BOLT M 6X 10 PLATED 1
41 2 129155-61540  SHIFTER 1
42 2 129470-61650  SPRING, FUEL CONTROL 1
43 2 129473-61801  LEVER, STOP 1
BRIT—> 44 2 129155-61810  PIN, STOP LEVER 1
—34 :
CLASSIFIED MARK 45 2 129100-61821  SPRING, RETURN 1
46 2 129155-61830  O-RING S10 1
47 2 119660-61901  RETAINER, SHAFT 1
48 2 129155-61950  BOLT, WASHER BASED 1
49 2 124550-66370 LOCK NUT M 6 1
50 2 119600-66840  NUT, CAP 1
51 2 22117-040000 WASHER 4 1
52 2 22190-060003  SEAL WASER 6 1
53 2 22190-060003  SEAL WASER 6 2
54 2 22190-100002  SEAL WASHER 10S 1
>R 55 2 22190-120002  SEAL WASHER 12 2
@ 56 2 22272-000040  CIRCLIP E- 4 1
4.0 57 2 22287-120000 WASHER 12 1
58 2 22351-030016  SPRING PIN 3X16 1
14 69 57 59 2 22372-040000  SNAPPIN 4 2
60 2 23887-100002  PLUG 10 1
61 2 24311-240100  O-RING 1A P-10A 1
62 2 26022-050102  SCREW M 5X 10 2
REFER TO Fig.24 63 2 26023-050102 SCREW M 5X 10 2
64 2 26106-060102  BOLT M 6X 10 PLATED 1
65 2 26106-060202  BOLT M 6X 20 PLATED 6
66 2 26366-080002 NUT M8 1
Remarks 67 2 26756-060002 LOCK NUT 6 1
(1)SELECTIVE PART; CERTAIN THE CLAS
-SIFICATION MARK WHEN PLACE YOUR 68 2 26756-060002  LOCK NUT 6 1
ORDER.(REFER TO THE ILLUSTRATION) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 26 GOVERNOR

Fig.26. GOVERNOR (=333t YEUE ©-
©= (F=
' REF. LEV. PARTSNO. DESCRIPTION QTY I
) 2 ) IAva @ B © ©® E @

Fig. GOVERNOR 69 2 26776-120002  LOCK NUT M12 PLATED 2
70 1 12910061730  SPRING 1
13 71 1 129100-61930  NUT, CAP 1
72 1 135210-61090  LEAD 1
73 1 22453-060000  WIRE 0.6 1

REFER TO Fig.24

Remarks
(1)SELECTIVE PART; CERTAIN THE CLAS
-SIFICATION MARK WHEN PLACE YOUR

ORDER.(REFER TO THE ILLUSTRATION) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CR10-G49200 0CR10-G49200 27 F.|.PIPE & F.I.VALVE
Fig.27. F.I.PIPE & F.I.VALVE (A)=3JH3E-YEU-E ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO DESCRIPTION QTY |

) 2 EES N1 7 & RHES A ' (A (B (© () ) ®
Fig. F.I.PIPE & F.I.VALVE

129270-59811 F.I PIPE CMP,NO.1
129270-59821 F.I PIPE CMP,NO.2 N
129270-59831 F.I PIPE CMP,NO.3

1 1 729270-53100  VALVE ASSY. F.INJECT 3
2 2 129270-53000 NOZZLE ASSY 3

5 2 114250-53080  NUT, NOZZLE CASE 3

No. 1 6 2 129270-53100 HOLDER ASSY 3

9 2 11425053120  SPRING, NOZZLE 3

10 2 11425053130  SEAT, NOZZLE SPRING 3

| — 11 2 11425053140  PLATE, STOP 3

S 12 2 11425053210  PIN 6

13 2 114250-53400  SHIM PACK 3

20 2 129270-11920  GASKET 3

REFER TO Fig. 7 © 21 1 129150-59120  RETAINER, INJ. PIPE 1
s 24 2 129150-59131  BOLT M4X14,HEX.SCKT. 2

2 1

2 1

2 1

REFER TO Fig.7

REFER TO Fig.?24

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200

Fig.28. FUEL PIPE & FUEL STRAINER

O0CR10-G49200 28, FUEL PIPE & FUEL STRAINER

(A)=3JH3E-YEU-E
(B)=
©)=

)=
©®=
=

REF. LEV. PARTSNO. DESCRIPTION QTY I
_ 2 8 BENAT&BBT1 1% A ® © (@O © @
Fig. FUEL PIPE & FUEL STRAINER 1 1 12947055601  STRAINER ASSY, FUEL 1
3 2 12047055701  STRAINER ASSY, FUEL 1
4 1 119173-55700  RUBBER 1
23 5 1 26216-100452  STUD M10X 45 PLATED 2
6 1 26366-100002  NUT M10 2
7 1 26716-100002  NUT 10 2
8 1 101304-59020  JOINT 12, PIPE 3
9 1 12947059122  PIPE, FUEL OIL 1
10 1 12957059121  PIPE, FUEL OIL 1
11 1 104200-59170  GASKET 12 1
12 1 121750-59890  RETAINER 1
13 1 23000-016000  CLAMP 16 4
14 1 23414-120000 GASKET 12, ROUND 5
15 1 23857-060000  JOINT BOLT 6 3
16 1 101304-59020  JOINT 12, PIPE 1
17 1 23000-013000 CLAMP 13 7
18 1 129495-59300  BOLT, PIPE JOINT 1
19 1 129470-59530  JOINT,FUEL RETN.PIPE 1
20 1 129470-59542  PIPE, FUEL OIL 1
21 1 129270-59550  PIPE,FUEL OIL 2
= 22 1 129470-59562  PIPE, FUEL OIL 1
S I 23 1 129270-59580  CAP 1
X&) 24 1 129100-59951  VALVE ASSY, CHECK 1
QB— 32 1 23000-016000  CLAMP 16 2
12 5 33 1 23414-080000 GASKET 8, ROUND 1
P 34 1 23414-120000  GASKET 12, ROUND 2
: [@E 35 1 23414-140000  GASKET 14, ROUND 2
14 & €L (Pb 36 1 26106-080102 BOLT M 8X 10 PLATED 1
10 ~
13 ("ﬁ .
811 N 3
4
5
13

REFER 7O Fig.13

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 29 FUEL TANK(OPTIONAL)
Fig.29. FUEL TANK(OPTIONAL) (A)=3JH3E-YEU-E D)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |

My (A Tv3V) A ® © O ©® 6O
Fi g. 2 9 FUEL TANK (OPT]ONAL) 124070-59060 PIPE, FUEL OIL

124070-59130 PIPE, FUEL OIL
138603-59380 CAP NUT

23010-014000 CLAMP 14
83213-003012 TANK (30L), FUEL

~Nos N R
P NNN R
N A N

ﬁp

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200

Fig.30. ENGINE STOP DEVICE

O0CR10-G49200 30. ENGINE STOP DEVICE

(A)=3JH3E-YEU-E
(B)=
©)=

)=
©®=
=

" ) } REF. LEV. PARTS NO. DESCRIPTION QTY I R
: 3 0 WEELEE @w ® © O 6 ©®
Fig. ENGINE STOP DEVICE 1 1 12959067310  CLAMP 1
2 1 22414-250150 COTTER PIN 2.5X15 1
s 3 1  26116-050142  BOLT M 5X 14 PLATED 1
4 1 26756-050002 LOCK NUT M 5 PLATED 1
5 1 121750-59890  RETAINER 1 1
& mg’%ﬂs“i&K 6 1 171078-66551  PIN 1 1
7 1 129270-67300 BRACKET,SOLENOID 1
8 1 129270-67310  LINK 1
9 1 129470-67320  ENGINE STOP SOLENOID 1 1
10 1 129470-77971  HARNESS L4000 1 1
11 1  124617-91850  RELAY 1 1
12 1 22117-080000 WASHER 8 2 1
13 1  22217-060000 SPRING WASHER 6 2 1
14 1 22360-080000 SNAP PIN 8 2 1
15 1 26106-060102  BOLT M 6X 10 PLATED 2 1
16 1  26106-060202 BOLT M 6X 20 PLATED 1 1
17 1 26116-120352  BOLT M12X 35 PLATED 2
18 1 129270-67101  BRACKET 1
) 19 1 129470-67200  RETAINER, JOINT 1
36 l/ 23 2 22242-000100 CIRCLIP 10 1
38 24 1 22217-050000  SPRING WASHER 5 2
25 1 22217-080000 SPRING WASHER 8 2
26 1 22414-250150 COTTER PIN 2.5X15 1
—3 27 1 23414-080000 GASKET 8, ROUND 1
a4 28 1 26106-080122 BOLT M 8X 12 PLATED 2
% P $\ 29 1 26106-080252  BOLT M 8X 25 PLATED 1
20 31 29 - 1 30 1  26366-080002 NUT M8 1
& REFER TO Fig. 24 P /2 31 1 26557-050122 SCREW M 5X 12 2
32 1 26716-050002 NUTM5 2
e 33 1 41701-001720  BRACKET 1
34 1 41710-000410 CLAMP 1
35 1 129270-67140  BLACKET,STOPCABLE 1 1
36 1 129470-67550  CABLE (L=4000), STOP 1 1
37 1 26106-080162 BOLT M 8X 16 PLATED 1 1
38 1 129470-67560  CABLE L=7000 1 1
39 1 41710-000380  CABLE L=4000 2 1
40 1 129470-86500  CABLE,REMO-CON.(7M) 2 1
41 1 41730-000681  MT-3 REMO-CON 1 1
42 1 128170-86500  MOUNT 1 1

ATay
OPTIONAL

Remarks

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

(1)OPTIONAL




0CR10-G49200 0CR10-G49200 31, CLUTCH
i (A)=3JH3E-YEU-E (D)=
Fig.31. CLUTCH - or
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 129270-81021 MARINE GEAR,KM3P4 1
2 1 129270-81011 MARINE GEAR,KM3P4 1
3 1 129270-81070 MARINE GEAR KM3A1l 1
4 1 129270-81080 MARINE GEAR KM3A1l 1
5 1 129270-81031 MARINE GEAR,KM3P4 1
6 1 128170-13600 STUD 2
7 1 26106-080202 BOLT M 8X 20 PLATED 6
8 1 26366-080002 NUT M 8 2
9 1 177099-03500 DISK, (NON-ASB.) 1
10 1 26013-080142 BOLT M 8X 14 6
11 1 177070-03520 DISC, DAMPER 1
12 1 26106-080162 BOLT M 8X 16 PLATED 6
13 1 177073-03191 FAN 1
14 1 22217-080000 SPRING WASHER 8 6
15 1 26106-080162 BOLT M 8X 16 PLATED 6

Remarks Yes No Yes No

THIS FIGURE ARE NOT ILLUSTRATED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 32  COUPLING(OPTIONAL)

Fig.32. COUPLING(OPTIONAL) EQ;““E‘YEU'E Egj
©= F)=
TY
. 3 2 B TS (FT3Y) REF. LEV. PARTS NO. DESCRIPTION o (C()? e © I
Fig. COUPLING (OPTIONAL) 1 1 48110-025063  COUPLING 25, TAPER 1
2 1 48110-028063 COUPLING 28, TAPER 1
= e hwTI[ 3 1 48110-032502 COUPLING 1
%—AP/E\F? (J)(?;J—FJ’L/ I/)I\‘IG 4 1 129171-85900 COUPLING,TAPER 1
5 1 129670-85900 COUPLING,TAPER 34 1
6 1 26106-100322  BOLT M10X 32 PLATED 4
7 1 26706-100002  NUT M10 4
8 1 26756-080002 LOCK NUT M 8 PLATED 1
9 1 48110-032411  SCREW 1
10 1 105583-85900 COUPLING (22), SOLID 1
11 1 26106-100322 BOLT M10X 32 PLATED 4
12 1 26706-100002  NUT M10 4
13 1 104214-83980  COUPLING (20), SLIT 1
14 1 26106-100322  BOLT M10X 32 PLATED 4
15 1 26450-080282 BOLT M 8X 28 4
16 1 26706-100002  NUT M10 4

ANL=RAHYyTUYYT
STRAIGHT COUPLING

>0
12

AUYNAYTYYT

SLIT COUPLING

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 O0CR10-G49200 33 STARTING MOTOR

Fig.33. STARTING MOTOR EQ?ME‘YEU'E gz
©= F)=
: TY
' 3 =54 IHE—4 REF. LEV. PARTS NO. DESCRIPTION o ® (C()? D e o |

Fig. STARTING MOTOR 1 1 129698-77010  STARTER 1
2 2 12969877100 ARMATURE ASSY 1

3 2 12969877110  COIL ASSY, FIELD 1

4 2 12969877120  HOLDER ASSY,BRUSH 1

5 3 129698-77130  BRUSH (-) 2

6 3 120698-77140  BRUSH(+) SET 1

7 3 129698-77150  SPRING, BRUSH 4

8 2 12969877160  COVER ASSY, REAR 1

9 3 129698-77170  REAR COVER METAL 1

10 2 12969877180  BRACKET 1

11 3 12969877190  BRACKET 1

12 2 129698-77200  INTERNAL GEAR 1

13 2 12969877210  BRACKET 1

14 2 12969877220  PINION ASSY 1

15 2 12969877230  SHAFT(PINION 1

16 2 129698-77240 3

17 2 12969877250  WASHER SET 1

18 2 129698-77260 HOUSING ASSY, GEARS 1

19 3 X2114535200  METAL, STARTER 1

20 2 12969877270  LEVER, SHIFT 1

21 2 12969877020  MAGNETIC SWITCH ASSY 1

22 2 12969877280  COVER ASSY, DUST 1

23 2 12419577770 THROUGH BOLT 2

24 2 X21147867 BOLT M6X 37 2

25 1 124550-77030  COVER, TERMINAL 1

26 1 26116-120302  BOLT M12X 30 PLATED 2

27 1 123310-77640  SWITCH, BATTERY 1

s 6 21 2 20 04 28 1 22724-800380 SCREW 8X 38 2

5 7 6
1 14 15
\)
i
i ] = i
=) mN Pl
] = 1 18

\_
PO [
A
alj

BL/;_ 74__/J i , 19

23 2 3 13 12 10

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 34, GENERATOR

Fig.34. GENERATOR (sane-veLE o
(©)= (F)=
Vi TY
. 3 4 JIRL—4 REF. LEV. PARTSNO. DESCRIPTION w @ (C()? o © © I
Fig. GENERATOR 1 1 129772-77200 GENERATOR(12V-55A) 1
2 2 XL15571001 ROTOR ASSY 1
3 3 X6101SD BALL BEARING 1
4 2 XL15542001 STATOR ASSY 1
20 5 2 XL155G6300 COVER ASSY, REAR 1
6 3 XL22553012 COVER, REAR 1
7 3 XL155G1315 REGULATOR ASSY,BRUSH 1
8 4 XL2255330 BRUSH ASSY 1
18 9 4 XL12013262 BRUSH 2
10 4  XTR1Z63 REGULATOR 1
11 4 XL2554318 CONDENCER ASSY 1
12 4 XL13513134 BOLT M5 2
13 3 XL2253320 DIODE ASSY 1
14 2 XL2253400 FRONT COVER ASSY 1
15 3 XL15014042 BEARING RETAINER 1
8 16 3 X6203BM BALL BEARING 1
17 2 XL225G6500 PULLEY ASSY 1
18 2 XL15018015 BOLT, THROUGH 4
19 2 XL1501810 NUT ASSY, PULLEY 1
20 2 XL15028001 SCREW ASSY 1
21 1 129495-77330  ADJUSTER, BELT 1
22 1 129670-77340  SPACER,GENERATOR 1
23 1 129695-77370  BOLT 10X 75 1
24 1 129695-77380  BOLT 10X 30 1
25 1 22137-080000 WASHER 8, POLISHED 1
26 1 22137-100000 WASHER 10,POLISHED 2
27 1  26106-080252  BOLT M 8X 25 PLATED 1
28 1 26106-080652 BOLT M 8X 65 PLATED 1
29 1 129772-77250  CONDENSER CMP 1
=y 30 2 129772-77260  CONDENSER 1
OPTIONAL 31 2 129772-77270  ISOLATER 2
32 32 2 129772-77280  CLAMP 1
30— oy
Y

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 35 GENERATOR(80A,OPTIONAL)

R o. 5.
BHUNo. 6151 4%883F7,
5inc.6 ~ 14

N
o

26106-080652 BOLT M 8X 65 PLATED
119573-77250 CONDENSER ASSY

—_—
w W
= |O

Fig.35. GENERATOR(80A,OPTIONAL) E‘B‘;§3J“3E‘YEU'E gg;;
©= (F)=
TY

. 3 5 JIrL—=% (80A, 77¥3V) REF. LEV. PARTSNO. DESCRIPTION w (C()g AR
Fig. GENERATOR (80A, OPTIONAL) 1 1 119573-77201  ALTERNATER(12V-80A 1
2 2 XL180G61000  ROTOR ASSY 1
3 3 119129-77320  BALL BEARING 1
15 4 2 XL180120000  STARTER ASSY 1
6 5 2  XL180G63006 COVER ASSY, REAR 1
] 6 3  XL180G13012  COVER, REAR 1
7 3 XL180G43150  BRUSH ASSY,REGULATOR 1
8 4 XL155G1330 BRUSH ASSY 2
21 9 4 124080-77390  REGULATOR ASSY 1
- 10 4 XL225431800  CONDENSER 1
11 4 124080-77520  BOLT M5 2
19 12 3 XL1808320 DIODE ASY 1
Il ﬂ 13 3 119129-77250  WIRE 1
14 4 119129-77260  CLAMP,LEAD WIRE 1
15 2 XL235340110  COVER ASSY, FRONT 1
7 18 16 3 119129-77870  RETAINER, BEARING 1
Lo 17 3 119129-77850  BALL BEARING 1
15 18 3 119129-77930  SCREW KIT 1
19 2 XL180G85001  PULLEY ASSY 1
20 2 119129-77890  BOLT, THROUGH 4
21 2 119129-77900  NUT ASSY, PULLEY 1
22 1 12949577330  ADJUSTER, BELT 1
23 1 129670-77340  SPACER,GENERATOR 1
12 24 1 129695-77370  BOLT 10X 75 1
. 25 1 129695-77380  BOLT 10X 30 1
7 . 26 1 22137-080000 WASHER 8, POLISHED 1
LN . g 21 27 1 22137-100000  WASHER 10,POLISHED 2
28 1 26106-080252  BOLT M 8X 25 PLATED 1
1 1
1 1
28 — 2 119573-77260 CONDENSER 1
26 T tonil 32 2 119573-77270  BUSH 2
33 2 129772-77280  CLAMP 1

24

REFER 70O Fig.2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200

Fig.36. WIRE HARNESS & SENSOR

TAPN-R2&EIY
Fig-se WIRE HARNESS & SENSOR

CRRNL
19 C—PANEL

ATay

OPTIONAL

AF—T A VT E—
STARTING MOTOR

AH—5B
STARTER B

3\

ISARA=NNDIT T
FLYWHEEL HOUSING
REFER TO Fig.3

ZiR—ILK

e
SUCTION MAN

C/ARI
C-PANEL
ATay
OPT [ONAL

%—20

25 9 FRICEUS<
FITTING TO CLUTCH

18

%
1FOLD
REFER TO Fig.9

REFER TO Fig.18

5 ® ) -
2 SHANT (FK)
4dﬁ / CF W, PUMP

I2ARA—NINDT T
FLYWHEEL HOUSING
REFER TO Fig.3

W8

o
e

YUY TAYVY
CYLINDER BLOCK
REFER TO Fig.1

O0CR10-G49200 36, WIRE HARNESS & SENSOR

(A)=3JH3E-YEU-E D)=
(B)= (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 129198-77932  HARNESS, WIRE 1
2 1 124770-77940  PROTECTOR 1
3 1 124070-77950  CLAMP 1
4 1 22137-080000 WASHER 8, POLISHED 1
5 1 22217-080000  SPRING WASHER 8 1
6 1 26106-080162 BOLT M 8X 16 PLATED 1
7 1 124060-39451  SENDER, OIL PRESSURE 1
8 1 129270-39610 DAMPER PT1/8 1
9 1 128170-91160 SENSOR, TACHOMETER 1
10 1 120130-91370  SWITCH, THERMO(100 C 1
11 1 129270-39620 PLUG 1
12 1 129490-77910  RELAY, STARTER 1
13 1 129573-77951  BRACKET 1
14 1 129573-77960  HARNESS, WIRE 1
15 1 26106-060082 BOLT M 6X 8 PLATED 2
16 1 26106-100162  BOLT M10X 16 PLATED 2
17 1 120270-77101  SWITCH 1
18 1 129570-77960  HARNESS, WIRE 1
19 1 119773-91500  SENDER UNIT 1
20 1  144626-91570  SENDER UNIT 1 1
21 1  129574-91560  SENDER UNIT 1 1
22 1 129574-91570  SENDER UNIT 1 1
23 1 129574-77980  HARNESS. 1 1
24 1 124617-91850  RELAY 1 1
25 1 22217-060000 SPRING WASHER 6 2

2BHFRAB (A T7¥3aY)
2 PLACE EXQRESSION (OPTIONAL

g@ 24
é—*Zl
8 .,

Remarks
(1)OPTIONAL

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 O0CR10-G49200 37 WIRE HARNESS & SENSOR(2-POLE T

Fig.37. WIRE HARNESS & SENSOR(2-POLE T EQ;?J“C“E‘YEU'E 22;2
©= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
Fi 3 7 DA4PN\=2 &Y (28R, A7vay) (A (B (© () ©® 6
1g. [RE HARNESS & SENSOR (2—POLE 1 1 129590-59200  CLAMP 1
W R P TYPE, OPTIONAL) 2 1  194555-62750 RUBBER, CUSHION 1
3 1 129170-77820  WIRE HARNESS 1
CIRzN 4 1 12477077940 PROTECTOR 1
20 C-PANEL 5 1 124070-77950  CLAMP 1
ATy
OPTIONAL 6 1 22137-080000 WASHER 8, POLISHED 1
7 1 22217-080000 SPRING WASHER 8 1
8 1 26106-080202 BOLT M 8X 20 PLATED 1
9 1 26716-080002 NUT M 8 2
T 10 1  129570-77920  STARTER RELAY 1
| 11 1 129573-77951  BRACKET 1
> 18 12 1 129573-77960 HARNESS, WIRE 1
SR 13 1 26106-060082 BOLT M 6X 8 PLATED 2
a‘fmg’%us‘fgcl( 14 1 26106-100162  BOLT M10X 16 PLATED 2
REFER TO Fig. | 15 1 129270-39610 DAMPER PT1/8 1
15 16 1 128170-91160 SENSOR, TACHOMETER 1
17 1 129570-91320  SWITCH, THERMO(108C 1
18 1 126630-91591  SWITCH,OIL PRESSURE 1
25 —F 4 ITE—% ; . 19 1 23871-010000  PLUG PT1/8,SCREW 1
STARTING MOTOR 14 . 20 1  126630-91560  SENDER UNIT 1
< & . 21 1 126630-91570  SENDER UNIT 1
QIR 22 1 22217-060000 SPRING WASHER 6 2
NA BE 7= K
SUCTION MANIFOLD
W, REFER TO Fig.9
2 CREL
\@ C-PANEL
ATz
¢ AF—%5B
¢ STARTER B > |OPTIONAL
16 (R — ) ©
3 g
SF == "‘35137}('1"_/7 (A 21
DSARA— NI G C.F.W.PUM
FLYWHEEL HOUSING @ REFER TO
REFER TO Fig.3 Fig. 18 5
Q
17
8
TVIVN—%ZR \g 5
ENGINE HARNESS 7 A
6
ISARA—-NNDTIT
FLYWHEEL HOUSING
REFER TO Fig.3
9
RKyFUQ ..
I2SARA—NINSI YT
BATTERY® FLYWHEEL HOUSING . . —
N:Old = New, Q:Oldt— = New, R:Old—» = New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 38, INSTRUMENT PANEL(B-TYPE,OPTION
Fig.38. INSTRUMENT PANEL(B-TYPE,OPTION (S reEvEuE o

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |

129670-91110 PANEL B ASSY
129495-91010 HOUSING, PANEL
104271-91352 BUZZER

) .
[NSTRUMENT PANEL (B-TYPE, OPT [ONAL)
2 3 4 6

Fig.38 A (BS417, 77vay) -
1

128170-91310 SWITCH, LAMP
129470-91190 STOPPER
127412-91250 SWITCH W/KEY

124617-91920 BULB
129171-91850 HARNESS,WIRE
128170-91810 SCREW M5

128170-91820 WASHER 5
129670-91200  TACHOMETER

P OooRr MR RERR PR

e
REBlowNloonjwNer
NN NN -

AaAoxall [eRRa s | E®
water |[fflc w TENR]i flon eeess[l| cuarce
PROOF

cK
oN o FF
oF 7

%

RS

1)) =3 46
()
Q ©)

10

\O/Q \\\
\ 8 5

RHUNo. 1. RHUNo. 24511 28%%7.,
linc.2 ~ 11

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CR10-G49200 O0CR10-G49200 39 INSTRUMENT PANEL(C-TYPE,OPTION

Fig.39. INSTRUMENT PANEL(C-TYPE,OPTION EQ;““E‘YEU'E gj
©)= (F)=
= . . . 'TY
3 9 s (CH4T. 47vaY) . REF. LEV. PARTSNO DESCRIPTION o ® (C()? D ® © [
Fig. INSTRUMENT PANEL (C-TYPE, OPTIONAL) 1 1 12917191171  PANEL ASSY, INSTRUM 1
2 2 129470-91180  BODY, PANEL(C-TYPE) 1
1 3 2 129171-91600  PILOT LENS ASSY 1
/\ 4 3 127410-91600  LENS 1
5 2 127410-91620  BODY, PILOT BOX 1
6 2 129171-91200 TACHOMETER 1
3 7 2  124617-91840 THERMOMETER 1
6 ]‘h 8 2 121575-91250  SWITCH W/KEY 1
/ 15 9 2 127687-91790  SWITCH 1
10 2 128270-91350  BUZZER, ALARM 1
11 2 46150-003610  BOX, FUSE 1
YANMAKR, 12 3 46150-003620  FUSE 1
13 2 12917191880 HARNESS,WIRE 1
14 2 124617-91920 BULB 1
15 2 19455555820  BULB 12V-1.7W 7
16 2 129470-91160 GAUGE, OIL PRESSURE 1
17 2 157854-04300 HOUR METER 1
18 1 129574-77860 HARNESS ADAPTER 12V 1

FUSE 74-2447 M@

00©

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 O0CR10-G49200 40. INSTRUMENT PANEL(B-TYPE,NEW,OP

Fig.40. INSTRUMENT PANEL(B-TYPE,NEW,OP EQ?ME‘YEU'E gj
(©= (F=
. 4 0 Hem (Bo(7, ¥, 173>)- REF. LEV. PARTSNO. DESCRIPTION » ® (C()D T\((D) © ® [

Fl g- [NSTRUMENT PANEL (B—TYPE. NEW. OPT [ONAL) 1 1 129670-91130 PANEL ASSY,B NEW 1
RHUNo. 466, BEUNO. 47h55264BET. 2 2 119773-91200 METER, TACHO./HOUR 1
46inc. 47 ~ 52 3 2 129574-91870  WIRE 1
4 2 124617-91980 BULB 5

5 2 128391-91260 BOX ASSY, LAMP 1

6 2 128391-91860  WIRE 1

7 2 127687-91870 BOLT 6X 35 6

8 2 129170-91650 COVER 1

9 2  129574-91410  BRACKET 1

10 2 121575-91250  SWITCH WI/KEY 1

11 2 123482-91291  KEY, SWITCH 1

12 2 104271-91352  BUZZER 1

13 2 129170-91800  SWITCH 1

14 2 129574-91780  CAP 2

15 2 129574-91790  SWITCH 1

16 2 129470-91190 STOPPER 1

17 2 129170-91810  BLIND 1

18 2 128391-91930  PANEL 1

19 2 129574-91620 COVER 1

20 2 129574-91420 BRACKET 1

21 2 129574-91720  GASKET 1

22 2 128391-91640 COVER 1

23 2 128391-91440  PLATE 1

24 2 128391-91740  GASKET 1

25 2 129170-91610 COVER 1

26 2 129574-91710  GASKET 1

27 2 129574-91750  GASKET 1

28 2 129574-91770 KNOB 2

29 2 129574-91650 COVER 1

30 2 127692-91410  SCREW 8

31 2 127692-91440 SCREW 4

32 2 127692-91450 SCREW 2

33 2 129570-91850  HARNESS,MAIN WIRE(B 1

34 3 124617-91990  FUSE (3A) 1

35 2 128391-91700  PACKING 1

36 2 127687-91880  WASHER 6

37 2 198451-78680  CLAMP,CORD 1

38 2 129574-91760  BLIND 1

39 1 129574-77720  HARNESS, WIRE(6M) 1

40 1 128391-77710  HARNESS, WIRE(1.5M 1

41 1 128391-77700  HARNESS, WIRE(3M 1

42 1 129574-77850  HARNESS ADAPTER 12V 1

43 1 129574-77860  HARNESS ADAPTER 12V 1

44 1 127692-91700 HARNESS 1

(ngLTglrEklsT WHEN MOUNTING THE NEW TYPE 25 1 LeTORaLin RARNESS !
PANEL ON THE (OLD TYPE) WIRE 23 ; iggj_giggg ggﬁ? PANEL i
HARNESS FOR ENGINE.

(2)USE IT WHEN MOUNTING THE OLD TYPE 48 2 129574-91960  COVER 1
PANEL ON THE (NEW TYPE) WIRE 49 2  129574-91970 COVER 1
HARNESS FOR ENGINE. 50 2 26559-060122 SCREW 2

(3)8’]"D)ET NEEDED WHEN MOUNTING ON THE 51 2 26556-060122  SCREW M 6X12 4

’ N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 O0CR10-G49200 40. INSTRUMENT PANEL(B-TYPE,NEW,OP

Fig.40. INSTRUMENT PANEL(B-TYPE,NEW,OP E‘B\;§3JH3E-YEU-E gg
©= (F)=
. " R REF. LEV. PARTSNO. DESCRIPTION QTY |
- 40 st (BH1T, HE, A7v3V)- A (B) () ® (E) F

RHUNoO. 46f. BHUNO. 47155288587, 53 1 129574-91530  BRACKET, PANEL 2
46inc. 47 ~ 52 54 1 129574-91540  BRACKET, TACHOMETER 1
55 1 129574-91550 BRACKET, METER 1
56 1 129574-77700  HARNESS, WIRE(3M) 1
57 1 129574-77710  HARNESS, WIRE(4M) 1

Remarks

(1)USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE
HARNESS FOR ENGINE.

(2)USE IT WHEN MOUNTING THE OLD TYPE

PANEL ON THE (NEW TYPE) WIRE
HARNESS FOR ENGINE.

(3)NOT NEEDED WHEN MOUNTING ON THE
SIDE.

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CR10-G49200 OCR10-G49200 41, INSTRUMENT PANEL(C-TYPE,NEW,OP

Fig.41. INSTRUMENT PANEL(C-TYPE,NEW,OP EQ;;““E‘YEU'E gj
©)= (F)=
. 4 1 HR® (CH(T, 5, ATV3aY) REF. LEV. PARTSNO. DESCRIPTION » ® (C()D T\((D) © ® |

ig. INSTRUMENT PANEL (C-TYPE, NEW, OPTIONAL) 1 1 12967091160  PANEL ASSY, C NEW 1
BHUNo. 471, BHUNO: 48/553%85%7, 2 2 119773-91200  METER, TACHO./HOUR 1
47inc.48 ~ 63 g7y 3 2 129574-91870  WIRE 3
4 2 124617-91980 BULB 7

5 2 129574-91210 METER 1

6 2  129574-91220 METER 1

7 2 129470-91190 STOPPER 1

8 2 129170-91260 BOX ASSY, LAMP 1

9 2 129170-91860  WIRE W/BULB 1

10 2 129170-91810  BLIND 1

11 2 129170-91650 COVER 1

12 2  129574-91410  BRACKET 1

13 2 121575-91250  SWITCH W/KEY 1

14 2 123482-91291  KEY, SWITCH 1

15 2  104271-91352  BUZZER 1

16 2 129170-91800  SWITCH 1

17 2 129574-91780  CAP 2

18 2 129574-91790  SWITCH 1

19 2 129170-91890  WIRE 1

20 2 129170-91930  PANEL 1

21 2 129574-91620  COVER 1

22 2 129574-91420  BRACKET 1

23 2 129574-91720  GASKET 1

24 2 129574-91630 COVER 2

25 2 129574-91430  BRACKET 2

26 2 129574-91730  GASKET 2

27 2 129574-91640 COVER 1

28 2 129574-91440  BRACKET 1

29 2 129574-91740  GASKET 1

30 2 129170-91610 COVER 1

31 2 129574-91710  GASKET 1

32 2 129574-91750  GASKET 1

33 2 129574-91770  KNOB 2

34 2  129574-91650 COVER 1

35 2 127692-91410 SCREW 16

36 2 127692-91440  SCREW 4

37 2 127692-91450  SCREW 2

38 2 129170-91850  HARNESS, WIRE 1

39 3 124617-91990  FUSE (3A) 1

40 2 127687-91880  WASHER 6

41 2 127687-91870  BOLT 6X 35 6

42 2 129574-91760  BLIND 1

43 2 198451-78680  CLAMP,CORD 2

44 1 129574-77700  HARNESS, WIRE(3M) 1

S?Egéka WHEN MOUNTING THE NEW TYPE 45 1 129574-77710  HARNESS, WIRE(4M) 1
oL T e 1
HARNESS FOR ENGINE. ,

(2)USE IT WHEN MOUNTING THE OLD TYPE 48 2 120324-91950  COVER 1
PANEL ON THE (NEW TYPE) WIRE 49 2 129574-91960 COVER 1
HARNESS FOR ENGINE. 50 2 129574-91970 COVER 1

(3)Sr\||(D)ET. NEEDED WHEN MOUNTING ON THE 51 5 26559-060122  SCREW >

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200

Fig.41. INSTRUMENT PANEL(C-TYPE,NEW,OP
_ 41 sl (CH17, %, £7v3Y)
Fig. INSTRUMENT PANEL (C-TYPE, NEW, OPTIONAL)

RHUNo. 471%. RHUNo: 48553 %&3%9.
47inc. 48 ~ 53 57

OCR10-G49200 41, INSTRUMENT PANEL(C-TYPE,NEW,OP

Remarks

(1)USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE
HARNESS FOR ENGINE.

(2)USE IT WHEN MOUNTING THE OLD TYPE
PANEL ON THE (NEW TYPE) WIRE
HARNESS FOR ENGINE.

(3)NOT NEEDED WHEN MOUNTING ON THE
SIDE.

(A)=3JH3E-YEU-E (D)=
(B)= (E)=
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B € ©O E ¢
52 2 26556-060122 SCREW M 6X12 4 3
53 2 26716-060002 NUT 6 4 3
54 1 129574-91530 BRACKET, PANEL 2
55 1 129574-91540 BRACKET, TACHOMETER 1
56 1 129574-91550 BRACKET, METER 1
57 1 127692-91700 HARNESS 1
58 1 127692-91710 HARNESS 1
59 1 129574-77850 HARNESS ADAPTER 12V 1 1
60 1  129574-77860 HARNESS ADAPTER 12V 1 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200

Fig.42. TOOL

ri0.42 o0

o

0CR10-G49200 42 TOOL

(A)=3JH3E-YEU-E D)=
(B)= (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 129270-92100 TOOL BOX SET 1
2 2 129270-92600 TOOL BAG 1
3 2 129270-92650  DRIVER 1
4 2 129270-92690  SPANNER SET 1
5 3 129270-92610  SPANNER 10X13 1
6 3 129270-92620  SPANNER 12X14 1
7 3 129270-92630  SPANNER 17X19 1
8 3 129270-92640  SPANNER 22X24 1
9 1 129470-92300 TOOL ASSY. 1 1
10 2 129470-92310  RETAINER(A,F..VALVE 1 1
11 2 129470-92320  RETAINER(B,F.I.VALVE 1 1
12 2 26716-120002  NUT 12 1 1

|
r T I
5 @j% |
*7vav
OPTIONAL
&—120—
40
[
9

Remarks
(1)OPTIONAL

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 43, SPARE PART(OPTIONAL)

Fig.43. SPARE PART(OPTIONAL) EQ;““E‘YEU'E gj
©= F)=
o N . . . 'TY
' 4 ARPR=Y (#F53Y) REF. LEV. PARTSNO DESCRIPTION o ® (C()? D e o |
Fig. SPARE PART (OPT[ONAL) 1 1 729270-92500  REPAIR PART ASSY 1
2 2 129002-01331  GASKET, CYL. HEAD 1
! 3 2  119625-11870 PROTECTOR, NOZZLE 3
/\ 4 2 129150-12111  GASKET, (NON-ASB.) 1
5 2 129150-13110  GASKET, EXH.MANIFOLD 1
6 2 129472-18090  GASKET 1
7 2 129002-22510  RING SET, PISTON 3
11 2 119305-35150  FILTER, LUB. OIL 1
12 2 124060-39451  SENDER, OIL PRESSURE 1
13 2 171087-42280  V-BELT 1
14 2 129670-42520 COVER 1
15 2 129670-42530  IMPELLER 1
16 2 129670-42540  PLATE 1
17 2 129795-49551  GASKET, (NON-ASB.) 1
18 2 129470-49801 THERMOSTAT 1
19 2 129470-49810  GASKET, (NON-ASB.) 1
20 2 129468-53000 NOZZL ASSY,F.INJECT 3
23 2 129470-55701  STRAINER ASSY, FUEL 1
24 2 120130-91370  SWITCH, THERMO(100 C 1

23 24

— Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 OCR10-649200 44, SPARE PART(2-POLE TYPE,OPTIONA

Fig.44. SPARE PART(2-POLE TYPE,OPTIONA EQ;““E‘YEU'E gj
©= F)=
. R . . . 'TY
' 4 ARPR=Y (28R, ATV3Y) REF. LEV. PARTSNO DESCRIPTION o ® (C()? D e o |

Fig. SPARE PART (2-POLE TYPE, OPTIONA) 1 1 729270-92520  REPAIR PART ASSY 1
2 2 129002-01331  GASKET, CYL. HEAD 1

1 3 2  119625-11870 PROTECTOR, NOZZLE 3

4 2 129150-12111  GASKET, (NON-ASB.) 1

5 2 129150-13110  GASKET, EXH.MANIFOLD 1

6 2 129472-18090  GASKET 1

7 2 129002-22510  RING SET, PISTON 3

11 2 119305-35150  FILTER, LUB. OIL 1

12 2 171087-42280  V-BELT 1

13 2 129670-42520 COVER 1

14 2 129670-42530  IMPELLER 1

15 2 129670-42540  PLATE 1

16 2 12979549551  GASKET, (NON-ASB.) 1

17 2 129470-49801 THERMOSTAT 1

18 2 129470-49810  GASKET, (NON-ASB.) 1

19 2 12946853000 NOZZL ASSY,F.INJECT 3

22 2 12947055701  STRAINER ASSY, FUEL 1

23 2 129570-91320  SWITCH, THERMO(108C 1

24 2  126630-91591  SWITCH,OIL PRESSURE 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G49200 0CR10-G49200 45 GASKET SET(OPTIONAL)

Fig.45. GASKET SET(OPTIONAL) (-aaaEVEL-E o-
©= (F)=
) REF. LEV. PARTSNO. DESCRIPTION QTY I
) 4 RNyFytyh (7723) A @B © @ © @

Fig. GASKET SET (OPTIONAL) 1 1 729270-92600  GASKET SET 1
2 2 129002-01331  GASKET, CYL. HEAD 1
3 2 24311-000160  O-RING 1A P-16.0 2
! 4 2 129150-01881  GASKET, (NON ASB.) 1
5 2 129150-12111  GASKET, (NON-ASB.) 1
/\ 6 2 129470-77590  GASKET, (NON-ASB.) 1
7 2 129472-18090  GASKET 1
8 2 129150-32020  GASKET, L.O. PUMP 1
9 2 129150-35041  GASKET, (NON-ASB.) 1
10 2 129120-35121  GASKET, (NON-ASB.) 1
11 2 12915042020  GASKET, C.W. PUMP 1
12 2 129150-13110  GASKET, EXH.MANIFOLD 1
13 2 977770-01212  GASKET, LIQUID 1

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.



MODEL : 3JH3E-YEU-E
PC NO : 0CR10-G49200

PARTS No. INDEX

PARTS No.
101304-59020

104200-59170
104207-44480
104214-13580
104214-83980
104271-91352

105583-85900
114250-53080
114250-53120
114250-53130
114250-53140
114250-53210
114250-53400
119129-77250
119129-77260
119129-77320
119129-77850
119129-77870
119129-77890
119129-77900
119129-77930
119173-55700
119175-42620
119305-35150

119573-77201
119573-77250
119573-77260
119573-77270
119600-66840
119625-11870

119625-11880
119660-61491
119660-61901
119773-91200

119773-91500
119865-21600
120130-11860
120130-49350
120130-91370

120270-54410
120270-77101

PARTS No.

120324-91900
120324-91950
120445-44640
121023-01550
121111-21501
121400-11340
121450-01560
121550-23200
121575-91250

121750-59890

121850-21680
121850-51960
122117-51560
122710-51050
122710-51090
123310-77640
123325-49421

123482-91291

123682-07851
124060-39451

124070-59060
124070-59130
124070-77950

124080-77390
124080-77520
124085-11690
124160-01751

124160-01910
124160-11360
124160-39140
124160-49480
124195-77770
124240-01871
124413-39100
124450-39240
124460-11340
124460-77680
124550-51350
124550-51370
124550-59820
124550-66370

(I

PARTS No.

124550-77030
124617-91840
124617-91850

124617-91920
124617-91980
124617-91990
124770-77940

124790-44560
124950-51190
126630-91560
126630-91570
126630-91591

127410-91600
127410-91620
127412-91250
127687-91790
127687-91870

127687-91880
127692-91410
127692-91440
127692-91450
127692-91700
127692-91710
128170-13600

128170-86500
128170-91160

128170-91310
128170-91810
128170-91820
128171-07150
128270-91350
128296-07190
128296-07260
128296-07350
128296-07400

~NwN O

PARTS No.

128296-07420
128296-07450
128296-07460
128377-07150
128377-07260
128377-07350
128377-08350
128391-77700
128391-77710
128391-91260
128391-91440
128391-91640
128391-91700
128391-91740
128391-91860
128391-91930
128397-44500
128397-44510
128695-44090

129001-02800
129001-02930
129001-21000
129002-01331

129002-22510

129002-22950
129012-49030
129100-01520
129100-01580

129100-01640
129100-01730
129100-11110
129100-23910
129100-25061
129100-59951
129100-61400
129100-61730
129100-61821
129100-61930
129100-77500
129100-77510
129120-33040
129120-35001

Fi

G

[l




MODEL : 3JH3E-YEU-E
PC NO : 0CR10-G49200

PARTS No. INDEX

PARTS No.

129120-35110
129120-35121

129150-01200
129150-01870
129150-01881

129150-02020
129150-02450
129150-02930
129150-02940
129150-03020
129150-03070
129150-03080
129150-03100
129150-11230
129150-11280
129150-11290
129150-11370
129150-11750
129150-11810
129150-12111

129150-13110

129150-14101
129150-14200
129150-14400
129150-21200
129150-23600
129150-23610
129150-25101
129150-25920
129150-32020

129150-35041

129150-35091
129150-35350
129150-39450
129150-42020

129150-42320
129150-59120
129150-59131

[EY

PARTS No.

129155-51020
129155-51140
129155-51180
129155-51200
129155-51270
129155-51280

129155-51380
129155-51390
129155-51400
129155-51410
129155-51420
129155-51450
129155-51500
129155-51521
129155-51530
129155-51540
129155-51550
129155-51570
129155-51580
129155-51591
129155-51600
129155-51700
129155-51710
129155-51750
129155-51760
129155-51790
129155-52050
129155-61013
129155-61050
129155-61060
129155-61070
129155-61120
129155-61130
129155-61140
129155-61201
129155-61341
129155-61430
129155-61450

129155-61460
129155-61470
129155-61480
129155-61540
129155-61810
129155-61830
129155-61950
129156-44760
129156-51910
129158-52000

PARTS No.

129158-52000
129158-52100
129170-12100
129170-13000
129170-13020
129170-21650
129170-49010
129170-49060
129170-77820
129170-91260
129170-91610

129170-91650
129170-91800
129170-91810

129170-91850
129170-91860
129170-91890
129170-91930
129171-07901
129171-21650
129171-49200
129171-49900
129171-51040
129171-85900
129171-91171
129171-91200
129171-91600
129171-91850
129171-91880
129190-03090
129190-49130
129190-61590
129198-13500
129198-77932
129202-22300
129270-01720
129270-07560
129270-08100
129270-11080
129270-11100
129270-11240
129270-11260
129270-11270
129270-11290
129270-11310
129270-11350

(e Y- ENENENENENENEN

Ref.No.

[EnY

=
QWNNUUITODREP,WE

PARTS No.

129270-11900
129270-11920
129270-12200
129270-12300
129270-14000
129270-21591
129270-22000
129270-22090
129270-33000
129270-33050
129270-34880
129270-39610

129270-39620
129270-44000
129270-44400
129270-44490
129270-44900
129270-49410
129270-49480
129270-53000
129270-53100
129270-59550
129270-59580
129270-59811
129270-59821
129270-59831
129270-67101
129270-67140
129270-67300
129270-67310
129270-81011
129270-81021
129270-81031
129270-81070
129270-81080
129270-92100
129270-92600
129270-92610
129270-92620
129270-92630
129270-92640
129270-92650
129270-92690
129301-03660
129301-34830
129400-77501
129403-49050
129407-35300
129410-03990

Ref.No.




MODEL : 3JH3E-YEU-E PARTS No. INDEX

PC NO : 0CR10-G49200

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No.
129468-53000 43 20 129472-18090 43 6 129574-91430 41 25 129670-13560
44 19 44 6 129574-91440 41 28 129670-32000
129470-07230 7 45 45 7 129574-91530 40 53 129670-34800
129470-11090 7 11 129473-61801 26 43 41 54 129670-42500
129470-13541 20 15 129474-49010 21 11 129574-91540 40 54 129670-42501
129470-42001 18 1 129475-49020 21 4 41 55 129670-42510
129470-42050 18 3 129475-49040 21 9 129574-91550 40 55 129670-42520
129470-42310 18 4 129486-01670 3 9 41 56
129470-49050 20 16 129490-49070 21 13 129574-91560 36 21
129470-49220 22 3 15 129574-91570 36 22 129670-42530
129470-49240 22 4 129490-77910 36 12 129574-91620 40 19
129470-49250 22 5 129495-59300 28 18 41 21
129470-49260 22 6 129495-77330 34 21 129574-91630 41 24 129670-42540
129470-49540 18 14 35 22 129574-91640 41 27
129470-49801 18 16 129495-91010 38 2 129574-91650 40 29
43 18 129499-61440 26 22 41 34 129670-42550
44 17 129550-42350 18 21 129574-91710 40 26 129670-42560
129470-49810 18 17 129570-59121 28 10 41 31 129670-42570
43 19 129570-61500 26 32 129574-91720 40 21 129670-42580
44 18 129570-77920 37 10 41 23 129670-42700
129470-51060 24 7 129570-77960 36 18 129574-91730 41 26 129670-44410
129470-51080 24 8 129570-91320 37 17 129574-91740 41 29 129670-44420
129470-51101 24 10 44 23 129574-91750 40 27 129670-44570
129470-55601 28 1 129570-91850 40 33 41 32 129670-44600
129470-55701 28 3 129573-25900 24 73 129574-91760 40 38 129670-49010
43 23 129573-51330 24 29 41 42 129670-51300
44 22 129573-51340 24 30 129574-91770 40 28 129670-77340
129470-59122 28 9 129573-51370 24 33 41 33
129470-59530 28 19 129573-77951 36 13 129574-91780 40 14 129670-85900
129470-59542 28 20 37 11 41 17 129670-91110
129470-59562 28 22 129573-77960 36 14 129574-91790 40 15 129670-91130
129470-61650 26 42 37 12 41 18 129670-91160
129470-67200 30 19 129574-77700 40 56 129574-91870 40 3 129670-91200
129470-67320 30 9 41 44 41 3 129695-77370
129470-67550 30 36 129574-77710 40 57 129574-91900 40 46
129470-67560 30 38 41 45 129574-91950 40 a7 129695-77380
129470-77590 9 10 129574-77720 40 39 129574-91960 40 48
45 6 41 46 41 49 129698-77010
129470-77971 30 10 129574-77850 40 42 129574-91970 40 49 129698-77020
129470-86500 30 40 41 59 41 50 129698-77100
129470-91160 39 16 129574-77860 39 18 129590-59200 37 1 129698-77110
129470-91180 39 2 40 43 129590-67310 30 1 129698-77120
129470-91190 38 5 41 60 129670-01500 2 1 129698-77130
40 16 129574-77980 36 23 129670-01600 3 2 129698-77140
41 7 129574-91210 41 5 129670-08100 4 11 129698-77150
129470-92300 42 9 129574-91220 41 6 129670-08110 4 2 129698-77160
129470-92310 42 10 129574-91410 40 9 129670-08120 4 3 129698-77170
129470-92320 42 11 41 12 129670-08130 4 4 129698-77180
129472-13560 20 18 129574-91420 40 20 129670-08340 4 9 129698-77190
129472-18090 20 2 41 22 129670-08350 4 12 129698-77200




MODEL : 3JH3E-YEU-E PARTS No. INDEX

PC NO : 0CR10-G49200

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No.
129698-77210 33 13 43530-500570 21 18 X6101SD 34 3
129698-77220 33 14 43662-025030 21 19 X6203BM 34 16
129698-77230 33 15 43720-001220 13 37 X8636008003 15 4
129698-77240 33 16 46150-003610 39 11 16 4
129698-77250 33 17 46150-003620 39 12 XL12013262 34 9
129698-77260 33 18 48110-025063 32 1 XL13513134 34 12
129698-77270 33 20 48110-028063 32 2 XL15014042 34 15
129698-77280 33 22 48110-032411 32 9 XL15018015 34 18
129772-77200 34 1 48110-032502 32 3 XL1501810 34 19
129772-77250 34 29 711100-51540 24 20 XL15028001 34 20
129772-77260 34 30 729270-01560 1 1 XL15542001 34 4
129772-77270 34 31 729270-11710 7 1 XL15571001 34 2
129772-77280 34 32 729270-51300 24 1 XL155G1315 34 7

35 33 729270-53100 27 1 XL155G1330 35 8
129795-01780 3 8 729270-92500 43 1 XL155G6300 34 5
129795-01800 2 13 729270-92520 44 1 XL180120000 35 4
129795-01950 2 8 729270-92600 45 1 XL1808320 35 12
129795-02411 1 9 729402-11650 7 33 XL180G13012 35 6
129795-11120 7 17 729402-23100 12 9 XL180G43150 35 7
129795-11180 7 19 83213-003012 29 7 XL180G61000 35 2
129795-21661 11 12 977770-01212 45 13 XL180G63006 35 5
129795-48800 23 1 977780-01200 16 1 XL180G85001 35 19
129795-49551 18 15 977780-01210 15 1 XL2253320 34 13
43 17 977780-01230 15 2 XL2253400 34 14
44 16 16 2 XL225431800 35 10
135210-61090 26 72 977780-01240 16 3 XL22553012 34 6
138603-59380 29 4 977780-01250 15 3 XL2255330 34 8
144626-91570 36 20 977780-03000 15 9 XL225G6500 34 17
157854-04300 39 17 16 9 XL235340110 35 15
171051-01921 1 5 X0044021509 15 7 XL2554318 34 11
171078-66551 30 6 16 7 XTR1Z63 34 10
171087-42280 18 7 X01357681 17 18 XTST25S001 23 2
43 13 X0146531 17 4 XTST25S002 23 3
44 12 X0504550 17 8 XTST25S003 23 4
174307-51170 24 14 X0505526 17 13 XTST25S004 23 5
174307-51560 24 50 X0506590 17 9 XTST25S005 23 6
174307-51700 26 34 X0508129 17 10 XTST25S007 23 8
177070-03520 31 11 X0519503 17 12 XTST25S008 23 9
177073-03191 31 13 X0529105 17 14 XTST25S009 23 10
177088-02430 6 5 X0529530 17 15
177099-03500 31 9 X0534130 17 19
194555-55820 39 15 X053421 17 16
194555-62750 37 2 X179100011X 16 5
196630-12980 6 14 X179100021X 15 5
198451-78680 40 37 X179100100X 15 6
41 43 16 6
41701-001720 30 33 X199903800X 15 8
41710-000380 30 39 16 8
41710-000410 30 34 X2114535200 33 19
41730-000681 30 41 X21147867 33 24




6,'&

YANMAR

YANMAR CO.LTD.



	Preface.
	Content.
	1.CYLINDER BLOCK
	2.GEAR HOUSING
	3.FLYWHEEL HOUSING
	4.ENGINE BRACKET
	5.LUB.OIL SUMP
	6.LABEL
	7.CYLINDER HEAD
	8.BONNET & BREATHER
	9.SUCTION MANIFOLD
	10.CAMSHAFT & DRIVING GEAR
	11.CRANKSHAFT & FLYWHEEL
	12.PISTON & CONNECTING ROD
	13.LUB.OIL SYSTEM
	14.LUB.OIL PUMP
	15.BILGE PUMP(STD,OPTIONAL)
	16.BILGE PUMP(DX,OPTIONAL)
	17.C.S.W.PUMP
	18.C.F.W.PUMP
	19.C.F.W.COOLER
	20.MIXING ELBOW
	21.C.S.W.PIPE
	22.C.F.W.PIPE
	23.C.S.W.STRAINER(OPTIONAL)
	24.FUEL INJECTION PUMP
	25.FUEL FEED PUMP
	26.GOVERNOR
	27.F.I.PIPE & F.I.VALVE
	28.FUEL PIPE & FUEL STRAINER
	29.FUEL TANK(OPTIONAL)
	30.ENGINE STOP DEVICE
	31.CLUTCH
	32.COUPLING(OPTIONAL)
	33.STARTING MOTOR
	34.GENERATOR
	35.GENERATOR(80A,OPTIONAL)
	36.WIRE HARNESS & SENSOR
	37.WIRE HARNESS & SENSOR(2-POLE T
	38.INSTRUMENT PANEL(B-TYPE,OPTION
	39.INSTRUMENT PANEL(C-TYPE,OPTION
	40.INSTRUMENT PANEL(B-TYPE,NEW,OP
	41.INSTRUMENT PANEL(C-TYPE,NEW,OP
	42.TOOL
	43.SPARE PART(OPTIONAL)
	44.SPARE PART(2-POLE TYPE,OPTIONA
	45.GASKET SET(OPTIONAL)
	PartsNo Index.

